Knowledge Sharing Program For
Sanitation
PART - 1

Daw Khin Aye Myint
PE - 1218
Deputy Director
Engineering Department
(Water & Sanitation)

Yangon City Development Committee



A A AN AN

cq0:086300C0 8698 36625083 §.0P0

c0:086500C0 8694 366
5043

66)39:0§6500C¢, c320§6500C Q. 66332008 0COMB4P: c)33:94,006,
85odgeqrgoae-o ll 86943cqico9e - ) [l S5o48ergee S60430q¢ 549




Development of sewerage system

Applying ready made treatment System

Due to Population Density

Increasing Water Table

Public Toilet



sewerage syste




pplying ready mae

2013 | January YCDC 1iom? USD 10,000
2014 | March Phaung Daw Oo Pagoda 6m?3 USD 7,500
2014 | May MCDC 10m? USD 10,000
2016 | December |Information Center 13 (5 sets) USD 12,450
2017 | January Nyaung Shwe (Night Market) 3.6m3 USD 6.400

Tortal USD 46,350

Shwe Dagone Pagoda

201 September
7 P (East, West, South, North)

41m3 USD 100,000

Total USD 100,000




IIl . Due to Population Density




IV . Increa

= 23°-6™ {
23'-0"
) ‘i" 2l 6"1 8!'1 G'I' Gl.3l' ]‘6” 3l-9l' ]:'1 8"-’
. Foundation Line Foundation Line
S e e e e e T T T e T | DUbT CRAMGER
IR = e R T L ez
®Q Qi :EL Be a8 aa] | H- NP = 7 A
Gl t-.;; 3 1] ! o 18" % 18 L:\ \ . o
oz C e e m M B semccom )|
e'muccwux.—f J—3" ok 5" 9™ )
PLAN

(3-Nos) 3"€"x18"x3" REMOVABLE PRECAST SLAB
3-10mm & MAIN_10mm & Ver: @ 127 cic TEMP

OUTLET TO DRAIN & @ VENT B4 =6 PVC 49 VENT 47 K: RC. SLAB
BY PUMPING PIPE & TEE (187 x 187)
14— e -
i ] 1 =1-6" = O NI~ NG.L
1 F‘ “r EL S & A
) 2 7j 5 » — R
= y 4" ex6
-~ = i o '/ OPENING ‘J
e " . »
" T ? . ~
s 4 \
.l
| o'x6”
7= OPENING
o1r— . e ey e 3" THE:FRECAST PERFORATED SLAB
6"x6"x6" CONC: SUPPORT ]sn-o REBAR @6~ cic BOTH WAYS (18"x153"x37)
3~ THK: PRECAST PERFORATED SLASB 6" THK: 1:2:4 RC SLAB FOUNDATION N.TS)
(N RE) ( FILTER MEDIA - 1/2)
SECTION







/

Information of Current Wastewater Treatment Plant

/

About Wastewater Treatment Plant in Yangon , Just Now.

To reduce BOD loading and other problem from Vacuum

Truck

How to use sludge?

Micro-organism (Aerobic & Anaerobic Bacteria )



Disposal of sewerage into
the river without
treatment before
establishment of Sewage
Treatment Plant




"-: Yangon City Development
g Committee started to construct

S| o
- #‘9. guidance of State Government to
R protect the environment.

Location of Sewage
Treatment Plant

10



stimated population with sewer(conventional sewer system) is 300,000 people . Main content
of system are

1) Air Compressor Station(2) Pneumatic Ejectors(3) Air Pipeline

4) Gravity sewer pipeline(5) Wastewater Treatment Plant

BN iblﬁﬁwﬂruzm ‘“'w; el

iyt

53?
*'Iii 5

. Wastewater treatment plant
. Air compressor station
= Total length of sewer pipe line - (10.75) km(12"CI to 36"CI Pipe)
O Sewage ejectors - (35) Nos
Manholes - 2114 Nos

11



-

® ,‘.-EqualizatiW

/

12



,.//

Year of Establish

ment - 12t Ap

{

ril 2003

Year of Completion - 17t January 2005
Year of Opening ceremony - 22nd December 2006

Volume of Daily Treatable sewage - 3.25MGD

Developer - Myanmar Engineers of Yangon City Development
Committee

Cost of Project- US$ 0.96 Millions (Myanmar Kyat -2065.7
Millions)

Areas of Plant —5.56 Acres

13






—
» i
’ « -
—
-
- »
. . " - .
. . « »
o - N
- > 2 -
4 -
~ -~
e ~

» \-' v -
' i -
. ‘-
2, '
- - . e
< _z_ i Reo : :Gv
"'41



Layout plan ¢

Force Main Sewer Line]

24"0.36"0

Main Manhole
30°x11'x16.5

Grit Chamber &
Autobar Screem
Pump Sump
48'\30'x22'

Secondary

Sedimentation Tank-

75'0x22'

Chilorination Tank | |

755 20°x8"

Outlet -

Primary Sedimentation Tank
48" 30'x22"

_Aeration Tank
248"x124x15°

_Sludge Thickners
WO

Dewatering House

i‘”"n.

Sludge Digesters

100'x50'x15"

rwase Treatment

Plant
Programme for Sewage Treatment Project

O Detail Design

0 Implementation
O Installation

d Commissioning
O Installation

d Training

Design Criteria:

» Area of Plant - 5.56 acres
»Design population - 300,000
» Daily wastewater discharge-

- 14775 m3/day
»BOD influent - 6oomg / |
»>BOD effluent -20mg /1

»Suspended solid influent- 700 mg / 1
»Suspended solid effluent- 40 mg / |

16



6630:20§0C0ma0ca0¢ (Activated Sludge Process)

—I] Primary , Secondary Treat
- Sy Sediment Aeration Sedimentation Chlorination Iﬂ
. \a/z Z:l\lx;amer ation - Tank Tank Tank W(atlf)er
Tank ; s
S < | river)
cum
LAl I Returned Sludge
sludge
) 4 Scum Sand
Tank [ Dried
Equalization Tank
Tank Sludge
{} > Col]ectjng =D use as fertilizer
v Dried Sludge Tank 17




Layout plan

Force Main Sewer Line}
24"0.36"0
Main Manhole | 7 Scum Tank
30"x11'x16.5"
Grit Chamber &
Autobar Screem -
Pump Sum
‘8':30‘\2 ; _Primary Sedimentation Tank
) 48" 30°x22°
_Aeration Tank
248'x124'x15°
Secondary
Sedimentation Tank-
75'0x22 | Sludge Thickners
| 40°'0x13'
Dewatering House
[ — 30528
Chlorination Tank  § |
75" %25 5"
e . \ Sludge Digesters
b 100'x50'x15'
1ee
Outlet - . Eqguilization Tank "
40 <1 ! s
v

Scum Tank 18



Layout plan

Force Main Sewer Line}

24"0.36"0

Main Manhole
30'x11'x16.5

Grit Chamber &

Autobar Screem -
Pump Sump
48'\30'x22'

Secondary
Sedimentation Tank-
75'0x22'

Chlorination Tank
75 x2'x5'

Outlet -

Scum Tank

B Equilization Tank
401

b —

_Primary Sedimentation Tank
48" 30'x22"

_Aeration Tank
248°x124"x15°

_Sludge Thickners
WO

Dewatering House

i‘n"zs.

Sludge Digesters
100'x50'x15§"

freated Water (Effiuent)

Scum Tank

19



Sludge To Agriculture

- ) 4 Wy
. I8 :
..L. " o 44 )
R Y




Sludge q)o:320: Fertilizer 39@03(\)05%@%(\)9_339&?331@

Sludge Test Sfaés

©G20E ‘??‘?'Jé]oq?sfage

o o
JOUJOR
Sample Prameter Result |Standard| Remark
1 | 29298 |Moisture % 2.11 <2
‘ﬁ @’)
TotalN % 1.12 35
o o Total P,O5 59 3.5
» ,r ot | s | R .I O/o
NN RS AN M ‘ Total K O
[ l o ‘ W ‘ e T"l 0/0 2 0.21 3~5
Organic
”)f‘ Matter % 2400 20
aberogd C:N 17.94 <20
C QO o
&, ) Coplilt - IewRe
| sloypecpersuomporplogpespgpeopese cooyRseqoloopa

21



Micro-org anism (Aerobic & Anaero
Bacteria

wmm-mﬂm

Anaerobic Type Aerobic Type

22



Laboratory and Sanitation

Wastewater Condition
Hazardous waste Condition
Laboratory Measurement
Onsite Measurement

Measurement Parameters

23



- Wastewater Treatment [aborat




Hazardous waste Condition /










. BOD (Biochemical Oxygen Demand ) mg/1 pH ( Potential of

I\/Ieasurmg Parameter in Wastewater Treatmen

- Probe
- Hydrogen Ion )
COD (Chemical Oxygen Demand mg/1
DO ( Dissolved 1 b
TSS (Total Suspended Solid ) mg/l Oxygen ) mg/ Frelots
SVI (Sludge Volume Index ) mg/] ;'ODITd()TOW Dissolved me/| Probe
DSVI (Dilute Sludge Volume Index ) mg/1
n pH ( Potential of Hydrogen Ion ) - Turbidity NTU )
DO ( Dissolved Oxygen ) mg/1 5 COD (Chemical mg/l  Pack Test
Oxygen Demand )
n TDS ( Total Dissolved Solid) mg/I
NH, ( Ammonium ) mg/1 Pack Test
n Turbidity NTU
m MLSS ( Mixed Liquor Suspended Solids) ml NO;, ( Nitrate ) mg/] Pack Test
Oil & Grease mg/|
NO, ( Nitrite ) mg/1 Pack Test
ﬂ Total Nitrogen mg/I
ﬂ Total Phosphate mg/| ' Transparency ml/1 >8




Knowledge about Sanitation

* Wastewater Nature
* Wastewater Depth

* Solid

29



i

* Gray Water

® Grease Trap

* Solid Trap

30



Infor arding disposal

o Effluent standard
e Environment Condition

* Industry Effluent ( eg - Minamata Disease - 1971 )

National Institute fo

Minamata Disease

Ministry of the BEwro

< National Instutut~ for Minamata DISE&SB



STANDARDS FOR DISCHARGE OF EFFLUENT
UNDER UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
(EPA) GUIDELINES

L

pH

6.0 to 8.0

Oil and Grease

10 mg/l

Phosphate(total)

10 mg/!

Phosphate (soluble)

5.0 mg/l

TDS

1200 mg/1

Temperature

20 to 35°C

Total Suspended Solids

100mg/!

Turbidity

300 NTU

I |IN IO a|lw N

Nitrogen total

20 mg/l

coD

100 mg/l

BOD,

S0 mg/l

TDS - Total Dissolved Solids
COD - Chemical Oxygen Demand
BOD -~ Biochemical Oxygen Demand




\ o 3 7 - A
,, \ & {, 7
o ) 1 B =l | \ i~ |
ol ] Tt ! \ { L& 2
B L '--‘.' ’! . \_| .\

Sewage Treatment | > NS
Plants PN 5 ARt A

South District

Operate (2006)
W.W.T.P (Thanhlatsoon)

Sewerage N e ,
System < | ~ Treatment
TS | «_Plant

J

33

J J -



“Conclusion

Pilot Small Scale Treatment for Vacuum Truck

50-100 m3 Small Treatment for each district of

next plan

Reduce , Reuse , Recycle

34



33§ooooeq:g§p®ggcep Master Plan

7
2005¢950:080008698 FuOd

< ’,‘ \\\
I

(Centralized Treatment System)

ewer Districts of YCDC
|

n . =
\ N

-
X \
|

\." b " 4
‘: / ‘(‘
. { |
/-) T .
«-&]
et
",.,
! j“’
'J’-‘I - .’ \)
” 8 J l'
\ - \
L—. Wi1+w2 . b
S Mnirie il S S . i I’\ I \
e " Ay
L ——
1 [Bahan 7
-l iR = 4 ——1 Y
12 | Tamaen %, “
.!‘.}_,’W‘I’i\\lﬂ v ) e Legend
e
Tg Kumrat é » } o O Core Area Boundary
Vi |Reg 0
".,_;M'.',., e R O Sewer District Boundary
A" [Tongwrgpn 5 v 3l

Wi1+W2 Sewer District Name

® Locstion of WWTP

e

0 Q o N\
38200566)30:Q $0008698 3000

(Decentralized Treatment System)

O Core Area Boundary

@ Llocationof Se.



Septage Treatment ®§033908(ﬁ®§:338690353(ﬁ[§83(Pilot Project)

/

Approach Channel Equalization Tank Primary Sedimentation =~ BOD Removal by MBBR Nitrification by MBBR Final Sedimentation  Disinfection Tank
Screen
9" Brick Wall Platform 9" Partation Wall 9" Brick Wall
T . W — g'Dia PVC Pipe 6" Dia PVC Pipe 6" Dia PVC Pipe
creen r I
Air Diffuser
, ] o I‘ 4
— ' ( Returned Sludge L|ne %‘ — M ze k-
2 % O]
62" g ! €] - O 3} &
93"
—+— : o To Sun Dried Bed
L . L F : : : | j
\ e ] s s s s Control Room I”_Sludge Holding Tank
8‘-9? #7 s 451
|
Plan View
Inlet /‘ Biofilm Media Biofilm media

-

t 86"

6" th: Conc: (1:2:4) JIL
2" th: Conc: (1:3:6)
4" th: Hardcore A

Cross Sectional View

L

. eqao°:>o§o>co> 088039 wom&omc&lmﬂewo eqao &)§®C®®§® geoMovmg Bed Bio-Reactor (MBBR)

(T?GQG@@'_U)& G@DO’)@DSG&)’.’) ®§®U)®9L@®(;|OD&II



*THANK YOU



	Slide 1: Knowledge Sharing Program For Sanitation PART - 1 
	Slide 2
	Slide 3: History of sewerage System and it’s development
	Slide 4: I. Development of sewerage system
	Slide 5: II . Applying ready made treatment System
	Slide 6: III . Due to Population Density 
	Slide 7: IV . Increasing Water Table
	Slide 8: V . Public Toilet
	Slide 9: Information of Current Wastewater Treatment Plant
	Slide 10
	Slide 11
	Slide 12:          Sewerage  System
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21
	Slide 22
	Slide 23: Micro-organism (Aerobic  & Anaerobic Bacteria )
	Slide 24: Laboratory and Sanitation
	Slide 25
	Slide 26
	Slide 27: Laboratory Measurement
	Slide 28
	Slide 29
	Slide 30: Knowledge about Sanitation
	Slide 31: Knowledge about Kitchen Waste
	Slide 32: Information regarding disposal points
	Slide 33: Guideline for Wastewater Laboratory
	Slide 34
	Slide 35: Conclusion 
	Slide 36
	Slide 37
	Slide 38

